http://www. parsun. com. cn |I('S\‘PAQ)|.II'|

2009 SIEE

PARTSOS

BV

AN BESDULBERIRAE
SUZHOU PARSUN POWER MACHINE CO.,LTD



B K

BT - - - - - - - - - - - - - - - - - — - — - — — — 1~2
BRACKET — — — _— _— _ _ o 1~2
wREE — — — - — - - - — - - — — — — — — — — — — — —3~4
STEERING _ _— _ _ _ _ _ _ _ _ _ _ _ o _ _ _ _ _ _ _ 3~4
ALkERK — — — — — — — — — — — — — — — — — — — — — —5~6
UPPER CASING — _— _ _ _ _ _ _ _ _ _ _ _ o _ 56
g - - - - - - - — - - - - — - - — - — — - 7~8
BOTTOM COWLING - — — — _— _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ 78
BHEAE— - - - — - — - — - — - — — — — — — — — — — —9~10
CONTROL SYSTEM — — _— _— _— _ _ _ _ _ _ _ _ _ _ _ _ _ _— _ _ _ 9~10
AXTREABLBRHEE — — — — — — — — — — — — — — — — — — — 11~13
LOWER CASING & DRIVE  _ _ _ _ _ _ _ _ _ _ _ — — — — — _ _ —11~13
By, — - — - — - — — — — — — — — — — — — — — — — — — 14~15
BLECTRICAL — — . . __ __  __ . . = —14-~15
R E - — — — - - - - - - — - — — — — — — — — — — — 16
INTARR _ — _— _ _ _ 16
k- -—-—————— = — — - - - — - — - — 17
CYLINDER HEAD — _— _ _ _ _ _ _ _ _ _ _ _ _ 17
MLEE - - - — - - - - - - - - — — — — — — — — — — - 18
CRANKSHAPT & PISTON — _ _— — — _ _ _ _ _ — — — — — — — — _— — 18
My - - - - - - - - - - - - - — - - — — — — — — — —19~20
CRANKCASE — . . _ __  _ _ . . —19~139
- - - - - - - - — - — - - — - — - - — - — — — — - 21
VALVE . _ _ _ _ __ __ __ __ - - —11
o - - - - - - - - - - - - - - - - — - — = — - — — 22
CAMSHAFT - . . __ __ __ __ __ __ __ _ _ _ T
wwrsg - - - — — — — - - - - - — - — - — — — — — — — 123
FUEL SYSTEM — — — — _ _— _ _ _ _ _ _ _ _ _ . _ _ _ _ _ 23
RHE— — - - - - - - - - — — — — — — — — — — — — — — 24~125
STARTRR — — — — — — — — — — — — — — — — — — — — — — — — 24125
wEAF— - - - - - - - - - - - - - — - — - — — — — — 26~ 27
TOP COWLING ASSY — — — _ _ _ _ _ _ _ _ _ _ _ —26~27
Wy - - - - - - - - - - - — — - — — — — — — — — — — 28
FUEL TANK — — — — _ _— _ _ _ _ _ o _ _ _ _ _ _ _ _ — 18
Sl BEE) - — — — — — — — — — — — — — — — — — — — - 1~
CYLINDER HEAD ASSY(REPATE KIT) — — — — — — _ _ _ _ _ _ _ _ _ _ —~I
Rl BES — — — — — — — — — — — — — — — — — — — — m ~ IV
ENGINE ASSY (REPARE KIT) — — — — — — — _ _ _ _ _ _ _ . _ _ _ -1V
MFEIGEEF) — — — — — — — — — — — — — — — — — — — — — — V-~V

APPENDIX 1(REPATE KIT) — — — — — — — —  — _ _ _ _ _ _ _ _ _ _ V ~ VI

MELBES) — — — — — — — — — — — — — — _ _ _ _ _ _ _ vI-vD
APPENDIX 2 (REPARE KIT) — — — — VI~ VI



F6(F8,79.8) EM-FM [ rach1or 8

Ftek | #%

PARTS NAME: | BRACKET

SN, PART WO, DESCRIPTION DESCRIPTION Ty REMARES
SEEH 445 B4R D 4K ED ¥ £

1 [cB/T889. 148 1 BB~ ASERE W8 [NT M8 2

2 |F3-00000100 DEY-$3 ABSORBER (FRONT) |

3 [e/rs7836x20 AASHA N0 BOLT ¥6x20 4

4 |GB/T97.1-6 T4E 6 VASHER 6 11

5 |F8-02000100 WERAH% ABSORBER ASSY 2




F6(F8,F9.8) FHFM | pach20F 28
sk | #E
PARTS NAME: [ BRACKET
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) SHAHED 43 £
6 [F8-01000003 FULEH MBX6S DICEPHALOUS BOLT M8X65 2
7 [rs-01020000 RRARAH STEER BRACKET ASSY 1
§  [|F8-01010200 RERBAE THRUST ROD ASSY |
9 [F4-01050002 aHE% CONICAL SPRING 1
10 [F4-01020000 ERHER (£) A% BRACKET ASSY (LBET) {
11 [F4-01000002 HAB R PLATE, THO HOLE |
12 (cB/T889. 1448 FERKEAHEE WS NUT M8 1
13 |GB/T6170-H6 LA NUT M6 3
14 [F4-01010004 fEAE R0 CLAMP HANDLE, STERN 1
15 [F4-01010005 AERERIY RIVET, CLAHP HANDLE 2
16 [F4-01010002 bk REA CLAMP SCREW ]
17 [F4-01010003 feiik R A CLAYP PAD 2
18 [F4-01000003 FEALE VASHER, NYLON 2
19 [F8-0101010L RELE ROTARY BRACKET 1
20 [F8-01000001 RELR4E VASHER, ROTARY BRACKET 2
2 [F8-01000002 RELRAE BUSHING, ROTARY BRACKET 2
22 |F8-01000100 HERAH LOCKING BLOCK ASSY 1
23 [F8-01010102 th3dd SPRING, LOCKING 1
24 |GB/T5783M8X30 FAEA W8X30 BOLT H8X30 1
25 [Fa-01010000 X RHER (F) 4% BRACKET ASSY (RIGHT) 1
26 |CB/TST82-M8X140 AARR H8X140 BOLT M8X140 1
27 |GB/T5782-H6X130 A A% HXI30 BOLT M6X130 1
28 [F8-01010001 iR TUBE, BOLT 1
25 |IB/T7940. 1-H6 SRR M6 OILER M6 1
30 [1ASO P404 35022 [ORE @22 4x83.5 0-RING 622. 43,5 1
31 [Fe-01010108 RE LR SHAET, ROTARY BRACKET ]
3 |6B/T896-5 FodH s CIRCLIP § 4
33 [F8-00000002 WY ABSORBER 1
3 [T15-02010100 EHAE B TIGHTWIRE B 1
35 |CB/TS782-M6XTS A AR WEXTS BOLT H6X75 2
36 [F8-00000001 WESIN SHELL, ABSORBER ]
3 [F8-01010106 KEILENE OUTER FRAME, ROTARY BRACKET | 1
3 [Fs-01010112 PR L TIE-IN, CONNCTING R0D 1
39 [Fs-01010110 WREH CONNCTING ROD, INNER FRAME | 1
40 [F8-01010111 WEEREL TIE-IN, CONNCTING ROD |
i1 [rs-01010107 KETERE TNYER FRAME, ROTARY BRACKET [ 1
42 [F8-01010109 WEH# SPRING, ¥REST {
43 [F8-01010104 THERE SPRING, SUPPORT 1
44 |F3-01010103 TR EHE BUSHING 1
45 |F8-01010105 TEEEH PRESS PLATE 1
46 |eB/T5783H6K12 AR HoX12 BOLT M6X12 2
47 |P8-01010300 RERLTERAH SUPPORT ASSY 1
48 |F4-01030103 % HANDLE COVER 1




F6(F8,F9.8) FHAFH | pack3 07 28

Rk |RRES

PARTS NAME: [STEERING




F6 (F8,F9.8) 4 PAGE 4 OF 28
FHk4t [BREZ
PARTS NAME; |[STEERING
SN PART X0, DESCRIPTION DESCRIPTION (1Y REMARES
BEEE | R4E% FHERK B0 SHAHED 43 £
1 | Fs-01030100 HITHEAS THROTTLE CABLE ASSY 2
2 |GB/T889. 148 TR 4R~ A4 RERNS |LOCKNIT 48 1
3 |T15-01000005 FREMESR PLATE , BANDLE ORIENTATION | 1
4 |T15-01000004 Rz () BUSH , HANDLE (LOW) 1
5 | Fa-01090003 ERERETEER FRICTION 1
6 | T15-01020003 AEFxE4 ENGINE STOP SWITCH ASSY 1
7 | 115-01000003 HERASR VASHER , NYLON 1
§ | Pa-01030200 LAt LEVER , THROTTLE ASSY 1
9 |T15-01000002 HH&E VASHER , WAVE 1
10 [T15-01000001 Iz @ BUSH , HANDLE (HICH) 1
11 | F4-01090401 I SIS | STOPER , BANG ROPE ASSY 1
13 |Fa-08000104 b4 MARR 4 1
13 | 6B/191-91. 6312 Fudielex1l PIN , COTTER 1
14 |T15-01020200 Rt 3 LR HAND BUTTON ASSY 1
15 | F4-08000105 FIEs HARE 5 1
16 |T15-01020001 BRER HANDLE, STEERING 1
17 | CB/T848-10 NEHE10 SMALL WASHER 10 1
18 |CB/T827-2%5 FRRELS RIVET , SCUTCHEON 1
19 | F4-01090301 EnFHERE GRIP , STEERING HANDLE |
20 | F4-01090302 ERFHRRE RUBBER , HANDLE 1
2| GB/T820-HMSK24 TR ATHS x 24 SCRE H5X24 1
2 | r-01090300 ERFREREAHL STEERING HANDLE ASSY 1
23 | F4-01090303 WIwSHR INDICATOR, ACCELEROGRAPH 1
24 [ F4-01090007 RE%E SPRING , COMPRESSION 1
25 | Pa-01090006 HE BUSH 1
26 | T15-01020002 FRITEEH STAY 1
27 | GB/T818-45K12 544 L WAL SCREW MSX12 2
28 | GB/T899-HBX25 FLSHNS % 25 BOLT, DOUBLE HEAD M8X25 1




F6(F8,F9.8) M-+t

PAGE 5 OF 28

Ffrak [kLkERA

PARTS NAME: |UPPER CASING

T

d"’\ZB




F6(F8,F9.8) ZEAFM  [pack 6 0F 28
FHELK:  |KLEERA
PARTS NAME: [UPPER CASING
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) #4860 43 £

1 [F8-02000001 ALEERK UPPER CASING 1
7 [PLS-07010004 B 1/g" TAM 178" 3
1 [s-02000004 3 %4 GASKET, EXHAUST OUTER COVER | 1
4 [F8-02000005 HEEH EXHAUST OUTER COVER 1
5 [GB/TST83-M6X20 HAREA Mox 20 HEXAGON BOLL M6X20 §
6 |Fs-020000L0 $EERPE TACKET , EXHAUST OVER COVER | 1
7 [F8-00000006 ALEEER MANTLE, UPPER CASING 1
§  [F8-02010001 £k EXTENSION { L
9 |GB/T818-HSXL0 A AT M5 x 10 BOLT MSX10 3
10 [F8-02000009 KEEER RLATE, FATER PIPE 1
11 [F8-02000008 AETEAE SEAL, FATER PIPE |
12 [F8-02000006 (L) A% (L) WATER PIPE (L) 1 L

F8-02000006 (5) X6 WATER PIPE (5) | 8
13 [F8-02000007 AELERE UPPER SEAL, WATER PIPE 1
14 |GB/T97. 1-6 T4H 6 WASHER 6 14
15 [F8-02000002 0 34312, 12815 OIL SEAL, DRIVE SHAFT 1
16 [F8-02000003 KR A CLAPBOARD, 1L SUMP 1
17 |GB/T818- M x 30 TR LT Mex 30 SCREW, PAN HEAD M6X30 2
18 [6B/T93-6 BHAE 6 SPRING WASHER 6 2
19 |CB/T6170-H6 A AR N6 NUT, HEXAGON M6 §
20 [F8-00000005 2 R PIN, DOVEL 2
2 [F8-02000011 LR BOLT 1
22 [F8-02000012 LES 13 BOLT 1
23 |GB/T818-HeX16 TR kAT 16 SCREW M6X16 1
24 [F15-04000003 yi®at iy | GASKET 1
25 [F15-04000002 bzt ¥ BOLT, 0IL DRAIN 1
26 |eB/T93-s B4 5 SPRING WASHER § 2
27 |GB/T818- M6 x 8 T LT Mo 8 SCREW, PAN IEAD M6X8 1




F6(F8,F9.8) ZAFM [ pace 707 28

Fhksk | k2

PARTS NAME: | BOTTOM COWLING




F6 (P8, F9.8) ZHFM | pace s or s
Fiua%k | EE
PARTS NAME: | BOTTOM COWLING
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) SHAHED 43 £
1 [F8-03000001 K2 BOTTON COWLING 1
2 [Fs-03000004 R LB RUBBER PLUC B 2
3 [F25-03000003 B4 L CIRCULAR PLUG 1
4 [F8-03000002 BHe 0101651180 FUEL PIPE 1
5 [F15-01000015 #NEPE TACKET, CABLE |
6 [F4-05000200 SHEELA% FUEL CONNECTOR ASSY 1
7 [F15-07130303 g A% TNDICATOR LICHT ASSY 1
§  [F8-03000003 HH e e RUBBER PLUG A 1
9 [F8-03000202 EERES NANDLE, AIR CHIOKE 1
10 [F8-03000007 ERERES BUSH, AIR CHOKE 1
11 [rs-03000008 [RTTHRE A RUBBER PLATE, AIR CHOKB 1
12 [F8-03000201 BRI STEEL WIRE, AIR CHOKE 1
13 [F8-03000014 EENEK COVER BOARD, BOTTOM COVLING | 1
14 |GB/T97, 1-6 T4E 6 VASIER 6 7
15 |GB/T5783-M6X16 HARER MoX16 BOLT, HEXAGON M6X16 1
16 |CB/T5783-M6X20 HAER MEX20 BOLT, HEXAGON M6X20 1
17 [F8-03010008 WA BHEE R PLATE, TIGHTWIRE 1
18 |CB/TS783-M6X12 HAEA MX12 BOLT, HEXAGON M6X12 1
19 [cB/T5783-6%25 A AER NEX2S BOLT, HEXAGON M6X25 4
20 [GB/T6170-M6 AR Mo NT 6 1
2 |6B/T93-6 RN ¢ SPRING-WASHER 6 1
22 [F15-05030000 HERES A% LOCKING ASSY, TOP CORLING 1
23 [F15-03000023 4R VASHER, VAVE 1
4 [115-03000012 WEARFMERHED BUSHING B 1
25 [F8-03000012 HAx% NIPPLE {
26 [T15-03000008 TEREFHEAHEL BUSHING 4 1
27 [F8-03020000 VELFES] LOCKING HANDLE, TOP COWLING [ 1
28 |CB/TST83-M6X25 ~AER H6X25 BOLT, FEXAGON M6X25 1
29 [F4-04000030 S SPRING, FUEL PIPE "B" 2




F6(F8,F9.8) ZAFM  [PacE 9 0F 28

FiELh: [BHES

PARTS NAME: | CONTROL SYSTEM




F6 (F8,F9.8) FHF+Mt

PAGE 10 OF 28

FHELK: | EHES
PARTS NAME: | CONTROL SYSTEM
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) SHAHED 43 £
1 [F8-03010100 ST ES R HANDLE, GEAR SHIFT 1
7 |Ps-0301000L A WASHER, HANDLE 1
3 |GB/T5783-H6X12 7 A A1) BOLT, HEXAGON M6X12 4
4 |F8-03010006 BURERER PLATE, SHIFTLEVER STOPPER | 1
5 [F8-03010005 JAE S 3 STOPPER, SHIFT LEVER |
6 [F3-03000010 ARt SHIFT ROD 1
7 |F8-03000013 EREE COLUMNED NUT 1
§  |GB/T97.1-6 T4E6 FASHER 6 4
9 [F8-03010002 EREREE WASIER 1
10 [GB/T818-H4X14 A LRATHATL SCREW M4X14 1
11 [F8-03010007 EtiR PLATE 1
12 [6B/197.1-4 FHE FASHER 4 1
13 [F8-03010003 M BLOCK, SHIFT ROD |
14 [F15-00000012 £# 01.8 SPRING @ 1.8 1
15 |F8-05000020 HIIRTEE 2K PLATE, ACCELEROGRAPY ENFOPCE | 1
16 [F8-05000018 #ITRATBAE BUSH, ACCELEROCRAPH ENFOPCE | 1
17 [F8-05000019 AR BERRR MAIN PULLEY 1
18 |GB/TS783-MeX30 A A AN BOLT, HEXAGON M6X30 |
19 [F8-05000910 w1 EH LINK, ACCELEROGRAPH CONTROL | 1
20 [F8-03000005 CESS W SPRING @1, 2 1
21 |cB/T96-6 K EHb WASHER 6 1
27 [F8-03000011 o Rt LOCK BLOCK, REVERSE CEAR 1
23 |GB/T823-H6x10 AR LA Mox10 BOLT M6x10 1




F6(F8,F9.8) EAFM  [PacB 11 0F 28

_ EHELH: |k TRERKEDES

~ 58 ™~ PARTS NAME: |LOWER CASING & DRIVE




F6(F8,F9.8) ZAFM  [pace 12 0F 28
FHEAT: (ATREAKEHES
PARTS NAME: |LOVER CASING & DRIVE
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEEE | R44Y 4% (X EH4%ED 6 4 kit
1 [F8-04000001 KTRERK LOYER CASING 1
7 [F4-03000024 R e CASKET 3
3 [F4-03000023 Na LR Lo PLUC, OIL HOSE 3
4 [F8-04000017 k0 VATER INLET 1
5 |oB/T823-4X25 TR E LR W25 SCREW H4X25 {
6 [cB/T889. 144 AASREE 1 NUT, HEXACOY M4 1
7 |GB/T5783-M6X25 HAER MX25 BOLT, AEXAGON M6X25 3
§  |6B/T9T.1-6 T4E6 VASHER 6 11
9 [F8-04000018 A TR ANODE 1
10 |GB/T5783-M6X35 AAEH HoX3S BOLT, HEXAGON M6X35 4
11 [F2.6-03000009 O % HE 0-RING 1
12 |6B/T276-6004 FARAA 6004 BRARING 6004 1
13 [F8-04040002 KTEEBE 0-RING 1
14 [F8-04000014 e e GEAR, REVERSE 1
15 [F8-04040001 ATEKE COVER, LOVER CASING 1
16 [F8-04000012 EEET R VASHER 1
17 |6B/T6170-4S ny-L GER NUT, HEXAGON MS 1
18 [F8-04000004-1 BaER A 0. 10m SHIH 0, 10m
F8-04000004- BaER A 0. 15m SHIM 0. 15m
F8-04000004-3 BHERE 0. 20m SHIM 0. 20m
19 [F8-04040004 B 2 4041532810 0IL SEAL 1
20 |F3-04040000 ATRERAELH COVER ASSY, LOWER CASING |
20 [F8-04000016 AREHE GASKET, WATER SEAL 1
21 [F8-04000015 A3t FATER SEAL 1
23 [F8-04020001 (L) Bt 1) DRIVE SHART 4SSY (1) 1 L
F8~04020001(S) B4 (s) DRIVE SEAFT ASSY(S) 1 §
24 [F8-04000007 A OUTER PLATE 1
25 [F8-04000006 HER T E IS GASKET, OUTER PLATE 1
26 [F8-04000011 0% AR PLATE, G-RING 1
277 [F8-04000101 KERBH 10. 10418 0IL SEAL 1
28 [F3-04000005 KRR HE GASKET, VATER PUMP SEAT 1
29 [F8-04000008 gy R GASKET, OUTER PLATE 1
30 [F3-04000200 AEH B TMPELLER 1
31 |F8-04000010 *ERF INNER SHELL, WATER PIYP 1
3 [F8-04000009 LTS VATER PUMP {
33 [F8-04000301 by k4 SRAFT, PROPELLER 1
3 [F8-04000302 TAEBE SPRING, CLUTCH 1
35 [F8-04000305 HAE PIN, CLUTCH 1
36 [F8-04000102 AEE VATER PUMP SEAT 1
37 |F8-04000303 IhEsE CLUTCH, DOG 1
B [ca/mem.1-aoms [EEEHEBMEEYS 3 ST28[PIN 35028 1
39 |F8-04010000 R4 GEAR, FORWARD 1
40 GB/T276-6204 HoskaA 6204 BBARING 6204 1




F6(F8,F9.8) FH-FM  [pack 13 0F 28
FEAT: (ATEEAKEHES
PARTS NAME: |LOVER CASING & DRIVE
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
$E5H  [ge4% 44K R 4K ED 8 4 41
41 [F8-04000012-1 EHHERERE 0. 10m SAIM 0. 10m
F8-04000012- EMERERY 0. 15m SAIM 0. 15m
42 |F8-04000003 MiB PINION 1
43 [F8-04030000 L) Tt L) CAM ASSY, SHIFT ROD(L) 1 L
F8-04030000(S) ERN R ) CAM ASSY, SHIFT ROD(S) 1 S
44 |F8-04000021 GE ok PIN, DOWER 1
45 |6B/TST83-HEY50 AAEA HEXS0 BOLT, HEXAGON M6¥50 4
46 |F8-04000000 ATEERKER 1) LOVER CASING ASSY (L) 1 L
F8-04000000 ATEERALMKS) LOYER CASING ASSY(S) 1 S
47 [GB/T818-45%6 R LR MK SCREW MSX6 1
48 |GR/TST83-MEX2S5 A AEHA WEXLS BOLT, HEXAGON M6X25 1
49 [P8-04000019 WL CUSHION, PROPELLER 1
50 [F8-04000020 et VASHER, PROPELLER SHAFT 1
51 |F8-04050000 Rixan PROPELLER ASSY 1
52 [cB/Te6-10 A 10 VASHER 10 1
53 [F15-06000016 TR~ R NUT, HEXAGON 1
54 |6B/T91-02. 5X20 Fud 9. 5%x20 PIN, COTTER 1
55 [NSK FI-1516 Re A BEARING 1
56 |GB/T861.1-6 K4 S 6 LOCK WASHER 6 1
57 [F8-04040003 HH A BEARING 1
58 [F8-04000013 XEEHE SEAL 1




F6(F8,F9.8) ZAFM  [PacB 14 0F 28

% aidi 2

PARTS NAME: | ELBCTRICAL




R6 (P8, F9.8) E4

P

PAGE 15 OF 28

ek | w4
PARTS NAME: | BLBCTRICAL
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) SHAHED 43 £
1 [F8-05000024 RS NUT, FLYWHEEL 1
2 [TL5-04000011 KRR LE WASHER, FLYYHEEL NUT 1
3 [rs-05000600 Ak FLYVHEEL ASSY 1
4 |F8-05000500 ERA4Hk HIGH PRESSURE ASSY 1
5 |GR/TST83-M6x1S S Mox2s BOLT M6x25 2
6 |cB/T97.1-6 T4E 6 VASHER 6 5
T |GB/T5787-M6x30 A% ZER Hox30 BOLT M6x30 2
8§ |F3-05000300 A ALG R COIL 1
9 |GB/T818-HS5x10 A L4 M5x10 BOLT M5x10 y
10 [eB/197.1-5 T4E S VASIER § 2
11 [F8-05000200 R EEAS COIL, PULSER 1
12 [ps-0500002L A&k VASHER 4
13 [F8-05000007 RCRESRE A ABSORBER (A),C.D.1 2
14 [F8-05000005 WS 2 PLATE, C.D. I 1
15 [F8-0500001L BB B ABSORBER (B),C.D.1 y
16 [F8-05000006 44 TUBE 2
17 |6B/T5783-H6x16 NAYE Hoxl6 BOLT Méxl6 4
18 [F8-05000400 BXEHER C.D. T UNIT ASSY 1
19 |cB/T5783Mex12 A AR Wox1 BOLT Méx12 1
20 [PLs-07010100 AR A R 0L PRESSURE SENSOR 1
2 [FLs-07010101 BE¥Z TACKET, INSULATION 1
22 [F15-07000003 HE 0273022, 5 RIPPLE TUBE 1




F6 (F8,F9.8) FHF+Mt

PAGE 16 OF 28

EHEL R

#4544

PARTS NAME:

INTAKE

IsK. PART KO DESCRIPTION DESCRIPTION Qry REMARES
SRS [g44% AR MR LK D 5 £

1 |F8-05060000 BEHEBAS SILENCER ASSY, INTAKE 1

2 |eB/T5782-M6X100 A EANEY100 HERAGON BOLT M6X100 1

I |6B/T9T.1-6 T48 6 WASHER 6 8

4 |cB/T3452.1-35.5%1.8 |0 35.5%1.8 0-RINC 35.5X1.8 1

5 [F8-050000023 E&4 810x65x245 HOSE #10x¢51245 1

6 [FL5-07000016¥ HTBEAE L CONTACT 1

7 [F8-05040000 R CARBURETOR 1

g [FI5-07000017 (8:E 35 GASKET, CARBURETOR 2

9 [F15-07000018 b 2 e INSULATOR, CARBURETOR 1

10 |GB/TS782-M6X45 A AMEX4S HEZAGON BOLT MgXd45 §

11 [F3-05080000 BE LG INTAKE MANTFOLD ASSY |

12 [F8-05000700 iy B GAS NIPPLE ASSY 1

13 [F8-05000008 #ANE INTAKE MANTFOLD {

14 |6B/T879. 23110 RO E 410 PIN 3x10 )

15 [F8-05000009 BELE GASKET, HANIFOLD |




F6 (F8,F9.8) FH-F+Mt

PAGE 17 OF 28

EHEL R

Bk

PARTS NAME:

CYLINDER HEAD

PART NO. DESCRIPTION DESCRIPTION 1§ REMARES
sEEE  [g44% EHER R EH4H% G0 ¥ £it
1 [F8-05030100 Alkas CYLINDER HEAD ASSY 1
2 [F8-05000100 Shaak CYLINDER HEAD GASKET 1
3 |F15-00000006 T4 6xl ENOCK 6x12 2
4 [F8-05000022 AAEE H6x25 BOLT M6x25 3
5 |F4-04000039 AATIEER Hxs0 BOLT M8x50 6
6 |F8-05000001 fik® CYLINDER HEAD COVER 1
7 [F8-05000002 L ERHE (YLINDER HEAD COVER GASKET | 1
8§ [6B/T5783-H6x25 FAHA M6x2S BOLT M6x25 4
9 [F15-07050004 PR FILLER CAP, ENGINE OIL 1
10 [JAS0 F404 35 025 |fw U EEAE 0-RING 1
11 [NCGK DPRE KhE SPARE PLUC 1
12 |6B/197.1- 23408 ¢ VASHER ¢ 7
13 [F15-07040104 EL VALVE GUIDE BUSH 4
14 |F15-07010005 BE 140 STOPPER 1/4" 2




F6(F8,F9.8) ZHFM

PAGE 18 OF 28

¢SS A

g

PARTS NAME:

CRANKSHAFT & PISTON

N, PART N0, DESCRIPTION DESCRIPTION Ty REMARKS
FEEE  |RU44%T FHER (X AR ED ¥ $it

1 |r8-05020001 T CRANE 1

2 [ps-05010012 Bk 30x45x8 OIL SEAL 2

3 [F8-05010009 WE BUSH 4

4 [F8-05020200 Efae ROD, CONNECTING 2

5 |re-0s020101 EE PISTON 2

6 |FB-05020105 EEY PIN, PISTON 2

7 |F15-07020005 ¥ Loked CIRCLIP 4

8 |Fs-0s020102 BER PISTON RING I 2

9 [Pe-05020103 HERI PISTON RING 2

10 |F8-05020104 HAwH COMBINATION OIL RING 2

11 [F4-04000019 LHE KEY )




PAGE 19 OF 28

e =
== =
_w_mﬁnb
(-]
—
-t
=|E| S
o~
-y
E|¥ =2
6.ﬁﬂN
F#S
B =
| &2

19

/ ‘
o g
“ rl\\
| A
,_, ll..!li- N

N

/
\

2% — &P
@724




R6 (P8, F9.8) E4

P

PAGE 20 OF 28

Fheak | hhd
PARTS NAME: | CRANKCASE
SN, PART WD, DESCRIPTION DESCRIPTION 1§ REMARES
$E58  [pu4e FHAR R EH4%ED % B
1 |F8-05010001 ik CYLINDER CASE 1
2 |F15-00000006 T4 6112 RNOCK 6x12 2
3 |R4-04000039 AATEER W8x50 BOLT M8x50 8
4 |F8~05010002 BREE L NIPPLE 1
5 |F8-05010003 A#EER EXHAUST COVER 1
6 |F8-05010004 KB LRI GASKET, EXHAUST COVER 1
T |6B/T5783-H6R2S FAER ¥6x25 BOLT M6x25 5
8 |cB/r97.1-6 F4H § VASHER § 8
9 [F4-04000036 YA THERMOSTAT 1
10 |F8-05010006 YL THERMOSTAT COVER 1
11 |F8-05010005 THREES GASKET, THERHOSTAT COVER 1
12 |6B/T5783-M6x40 AR Yord0 BOLT M6x40 2
13 |F15-07010009 W EHE SEAL, ANODE 1
14 |F15-07010011 Rk ANODE COVER 1
15 [F15-07010008 Hlkmik ANODE |
16 |CB/T818-H5x12 THEA LR Wx) BOLT HSx12 1
17 |6B/197.1-5 T4E § FASHER § 1
18 |F15-07010012 LiE O by LOCKING PLATE, ANODE 1
19 |GB/T5783H6220 FAEH N6x20 BOLT M6x20 1
20 |F8-05010011 i3 CRANKCASE 1
20 [F8-05000900 L PLUNGER 1
22 |F8-05000024 K VATER PIPE 1
23 |F8-00000200 HmRas OIL LEVEL GAUCE 1
24 |F8-05000800 FRBA4 0IL STRAINER 1
25 [F8-05000017 THE HOSE 1
26 |F8-05000025 +% HOOP 2
27 [F8-00000004 Rl g sda s GASKET, NGINE BASEMENT 1
2% |F8-00000003 E L W13 BOLT M8x35 6
29 |6B/3452.1-13. 2x1.8  |BRROBE 13,2518 0-RING 1
30 [R8-05010000 ML A CRANKCASE ASSY 1
31 |F15-07010005 BE STOPPER 1/4° 2
3 |FI5-07010004 BEL/S STOPPER 1/8" 1




R6 (P8, F9.8) E4

P

PAGE 21 OF 28

 Sdi L

R

PARTS NAME:

VALVE

14
[SK. PART N0 DESCRIPTION DESCRIPTION i3] REMARES
SEED (RA&S AR (PR EHEKED ¥E i

1 |r8-05030001 #4117 VALVE, INTAKE 2

1 |F8-05030002 #4071 YALVE, BXHAUST i

3 [psaroo. 04,0 &M% SEAL, VALVE STEM 4

4 |Fe-05030004 alfk &1 SEAL, VALYE SPRING 4

5 |F8-05030005 kS § SPRING, VALVE 4

6 |F8-05030006 NEL T RETAINER, VALVE SPRINCRE 4

7 |F8-05030007 4% COTTER, VALVE ;

8 |F8-05030200 SR A% ROCKER ASSY 4

9 |F8-05030201 ] ROCKER 4

10 |F15-07040304 #RRE LOCE NUT 4

11 |F15-07040303 8 dag SCREW, VALVE ADJUSTING 4

12 |F8-05030009 RERE SPRING, ROCKER 2

13 |F8-05030015 B4R BUSHER, ROCKER SPRING 2

14 |F8-05030010 #E SEAFT, ROCKER |




B —@&
11—

D

F6(F8,F9.8) M-+t

EHEL R

L%

PARTS NAME:

CAMSHAFT

SN. PART NO. DESCRIPTION DESCRIPTION )i} REMARES
SRS |qA44% FHER (D FHLH (D 4 £it

1 |Fs-05030008 ki CAMSHAFT 1

2 |F8-05030300 NhEaE OLL PUNP 1

3 |Fs-05030012 NBRAESHE OIL PUMP GASKET 1

4 |68/ 16 F4H 6 VASIER 6 3

5 |GB/T5782H6x35 AR M6x35 BOLT M6x35 3

6 |F8-05030011 BB 1843547, 8 OIL SEAL 18x35x7.8 1

7 [F8-05030400 Wahthah 4t DRIVER PULLEY 1

§ |13 6-04000006 LR REY 1

9 |GB/T5783-M6x20 ARER Mox20 BOLT M6x20 1

10 |Fs-05030014 k] VASHER 1

11 |F8-05010014 Eos DRIVER PULLEY 1

12 |F8-05010015 ER¥RER BELT CUIDER 1

13 |F8-05010016 L E D 3 NUT 1

14 |F8-05000004 g TIMING BELT 1

PAGE 22 (F 28




F6(F8,F9.8) M-+t

PAGE 23 OF 28

EHEL R

RuA%

PARTS NAME:

FUBL SYSTEM

Isw. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARES
FEEH  |gugS 4K EHAHEED §5 A
1 [F8-05000015 HERHE () 6104051280 [FURL HOSE 1
2 [re-0do00030 HEEHD CLIP'B", FUEL HOSB 4
3 [F8-05070000 . SEE L FUEL PUMP ASSY 1
4 |TASO F4dd-a-24-021  |MEFAORE 0-RING, FUEL PUMP 1
5 |GB/T97.1-6 T4E 6 WASHER 6 !
6 [cB/T93-6 BELE ¢ SPRING-FASHER 6 )
T |GB/TST83-H6X30 NAEA W10 BOLT M6X30 1
g [Fs-05000014 HRBHE () 010X05X180 |PUEL HOSE 1
9 |F4-05000300 MR FUEL FILTER ASSY 1
10 [CB/T823-44X25 TR A L BATHAR2S SCREW, SALL PAN HEAD M4X25 | 4
11 [F-04090003 MERE COVER, FUEL PUMP 1
12 [F4-04090004 LRE TOP DIAPHRAGH 1
13 [P4-040901004 S E SHELL, FUEL PUMP 1
14 [F4-040900014 HIEB VALVE "B" 1
15 [Fd-040900024 HE A VALVE "A" 1
16 [F4-040900034 Ty LIMITING BLOCK, SEPTUM 1
17 |GB/T819, 24315 2 VS TS SCREW M35 2
18 [F4-04090100 REAH DIAPHACH ASSY 1
19 |6B/T309-3412 H4H03X12 ROLLER NEEDLE $3X12 1
20 [F4-04090008 RERE SPRING, DIAPHRACM {
21 [P4-04090001 SaRE SEAT, FUEL PUMP |
2 [Fd-04090007 HEEE SPRING, PLUNGER 1
23 [F8-05070001 BE PLUNGER 1
24 |GB/T6170-M4 LSl NUT M4 4




R6 (P8, F9.8) E4

P

PAGE 24 OF 28

EHEL R

L

PARTS NAME:

STARTER




R6 (P8, F9.8) E4

P

PAGE 25 OF 28

Fhh4%: | £33
PARTS NAME: | STARTER
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) SHAHED 43 £
1 |F8-05000003 TN L RUBBER GROMMET A 2
2 [F8-05000012 KR ER COYER, STRAP 1
3 |F8-05000013 #H IR ED RUBBER GROMMET B 1
4 [P15-05000029 HABHEHE SPRING, TIGHTWIRE 1
5 [F15-07130106 M Ra % SPRING, ARRESTER 1
6  |Fs-05050000 ERRA% STARTER ASSY !
7 [F8-05050100 RABHFHH CASING ASSY, STARTER 1
g [F8-05050017 pa e SEAL, FROTHY RUBBER 1
9 [F4-04130101 RHFR NANDLE, STARTER 1
10 [Fé-04130102 EHERE COVER, HANDLE 1
11 |GB/TS783-H6X25 7~ AAT MeX25 BOLT M6X25 3
12 |6B/T97. 1-6 T4E 6 VASHER 6 3
13 [F4-04130013 RARTAE COLLAR |
14 [FL5-07130105 e ARRESTER 1
15 [F8-05050002 WRE K VASHER, THRUST 1
16 [F8-05050003 WAL E SPRING CASE 1
17 [F8-05050004 VS VOLUTE SPRING 1
18 [F8-05050018 % (9451, 620) START LINE 1
19 |F8-05050005 EHH WHEEL, START-UP 1
20 [F8-05050007 TR SPRING, TENSION )
2 [F8-05050006 RoFE PAYL, DRIVE 1
27 [F8-05050009 EACEE SPRING, PLATE 1
23 [F8-05050008 RABEH PLATE, DRIVE 1
1 |F8-05050010 A4 BOLT 1
25 |F8-05050200 LEEE e ARRESTER, TIGHTWIRE ASSY 1




PAGE 26 OF 28

F6 (F8,F9.8) FHF+Mt

ek | nEan

PARTS NAME:

TOP COWLING ASSY




R6 (P8, F9.8) E4

P

PAGE 27 OF 28

AR | HEA%
PARTS NAME: | TOP COWLING ASSY
SN, PART N0 DESCRIPTION DESCRIPTION [N} REMARKS
$HED | RfHRY SHAR (BX) AR ED HE 33
1 [F8-06000000 WE4H% TOP CONLING ASST 1
2 [F8-06000001 g TOP COWLING 1
1 [F15-12000002 Wl 2 HARE 2 1
4 [F8-08000007 FRT HARK 7 1 18
F8-08000008 P13 HARK 8 1 7.8
F8-08000006 Fhk6 HARE 6 1 Ff
5 |6B/T818-Mox6 2 LHATHE % 16 SCREW, PAN HEAD M6x16 4
6 [FL15-08000004 4 POTHOOK 1
7 |6B/T97.1-6 P WASHER 6 4
g [6B/T6170-46 7 MG NUT M6 4
9 [F4-06000004 Wbk UNDERLAY, RUBBER 4
10 [cB/T845-8T4.8x19 |- FHEAL B MY ST4.8x19 [SCREY, TAPPING ST4, 8119 4
11 [F8-06000003 REHEESE COVER, TOP COWLING MUFRLE 1
12 |F8-06000002 L e SEAL 1
13 [FL5-08000005 oY HOOK, LOCKING 1
14 [F15-12000001 Wi 1 MARK 1 1
15 [F4-08000019 73 ) HARK 3 1




F6(F8,F9.8) M-+t

PAGE 28 OF 28

EHEL R

i (120)

PARTS NAME:

FUEL TANE (12L)

[SK. PART N0, DESCRIFTION TESCRIPTION Y [REMARES
$REH |Rf&5 FhAK (X EHARED 4 4%

1 [F15-09000000 W BB OIL TUBE ASSY 1

2 |F8-10000000 Wi FUEL TANK ASSY 1

3 |F15-10010000 LU COVER ASSY, FUEL TANK 1

4 cB/T818-M5x18 A L ETMSx18 SCREN , PAN HEAD M5x18 4

5 |oR/T97.1-5 45 VASHER § 4

6 [F15-10020000 WEER OLEOMETER ASSY 1

T [F15-10000003 i GASEET 1

8 [F15-10000002 WERER STRAINER 1

9 |6a-L0000001 A AL FUEL TANE 1 (121)




F6(F8,F9.8) ZEAFM  [pace [ oF v

AL | SRR GHBE)

PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)




F6(F8,F9.8) ZFM  [eace morwm
FRMLR: | GERERGEE)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)
SN, PART WD, DESCRIPTION DESCRIPTION 1§ REMARES
SEER | FE4T EB4% (HX) SHAHED 3 £
1 |F8-05030000 Rk R A CYLINDER HEAD ASSY 1
7 |F8-05030100 Ehias CYLINDER HEAD SUBASSEMBLY | 1
3 |Fs-05030001 #4[] VALVE, INTAKE 2
4 |F8-05030002 #4101 VALY, EXHAUST 2
5 |ps2r00. 04. 03 A% SEAL, VALVE STEM 4
6 |F8-05030004 ATRELE SEAL, YALVE SPRING 4
T |Fs-05030005 kS | SPRING, VALVE i
8§ |Fs-05030006 RIIBEER RETAINER, VALVE SPRINGRE 4
9 |F8-05030007 A4 COTTER, VALVE ;
10 |F8-05030200 QR ROCKER ASSY 4
11 |F8-05030201 88 ROCKER 4
12 |F15-07040304 o LOCK NUT 4
13 F15-07040303 HEET SCREW, VALVE ADJUSTING 4
14 |FB-05030009 R SPRING, ROCKER 2
15 |Fe-05030015 e SR BUSHER, ROCKER SPRING 2
16 |F8-005030010 S84 SHAFT, ROCKER 1
17 |Fe-05030011 M i 1823537, 8 OIL SEAL 18x35x7. 8 1
18 [T3. 6-04000006 TRFHE 1Y 1
19 |F8-05030008 aE: CAMSHAFT 1
20 |F8-05030012 HnAsEEHE OIL PUMP GASEET 1
2 |Fe-05030300 iR E L 0IL PP 1
2 |6B/197.1-¢ T4E 6 VASHER ¢ 3
23 |GB/T5782-M6x35 AAER Hoxds BOLT M6x35 3




F6(F8,F9.8) ZEMFM [ Pack m oF VI

FAEAI | RAHARR

PARTS NAME: | ENGINE ASSY




F6(F8,F9.8) Z4rFM  [eace v oF vm
FMEAR: | RaNLER
PARTS NAME: | ENGINE ASSY
SN, PART WD, DESCRIPTION DESCRIPTION 1§ REMARES
SEEE | R44Y 4% (X EHAKED %3 kit
1 |F8-05010001 & CYLINDER CASE 1
2 |F15-00000006 E4 6x12 ENOCK 6x12 2
3 [Re-04000039 FATEER x50 BOLT M8x50 ;
4 |F8-05010002 BREE L NIPPLE 1
5 |Ps-05010003 AEER EXHAUST COVER 1
6 [F8-05010004 AEEREHE GASKET, EXHAUST COVER 1
7 |6B/T5783M6x25 FAER M6x25 BOLT M6x25 5
8 |¢B/9T.1-6 F4HE § VASHER § ;
9 [F4-04000036 YA THERMOSTAT 1
10 [F8-05010006 YEEE THERMOSTAT COVER 1
11 |F8-05010005 THREES GASKET, THERHOSTAT COVER 1
12 |6B/T5783-M6x40 AR Yord0 BOLT N6x40 2
13 |F15-07010009 W EHE SEAL, ANODE |
14 |F15-07010011 L&Y ANODE COVER 1
15 [F15-07010008 Hlkmik ANODE 1
16 |CB/T818-H5x12 THEA LR Wx) BOLT MSxl2 1
17 |6B/197.1-5 T4E § FASHER § |
18 |F15-07010012 LR LOCKING PLATE, ANODE |
19 |6B/T5783-H6x20 AAER W6x20 BOLT M6x20 2
20 |F8-05010011 HE CRANK CASE 1
20 [F8-05000900 L PLUNCER 1
22 [F8-05000024 K HOSE 1
23 [F8-00000200 HRas 0IL LEVEL GAUGE 1
24 |F8-05000800 FRBA4 OIL STRAINER 1
25 [F8-05000017 e HOSE 1
26 [F8-05000025 +% HOOP 1
27 [F15-07010005 BEA STOPPER 1/4" 2
28 [r15-07010004 BELS STOPPER 1/8" 2
29 |6B/3452.1-13.211.8  |BRROBE 13,2518 0-RING 6
30 [rs-05020001 4 CRANK 1
31 [Fs-05010012 ddid 30xd5xb 0IL SEAL 2
3 |F8-05010009 ) BUSH 4
33 [F8-05020200 EHEH ROD, CONNECTING L
34 |P8-057020101 EE PISTON 2
35 [P8-05020105 EEY PIN, PISTON 2
3% |F15-07020005 FESER CIRCLIP 4
37 [Ps-05020102 FERI PISTON RING I 2
3% |F8-05020103 EERI PISTON RING I 2
39 |F8-05020104 LS B COMBINATION OIL RING )
40 |F8-05000000 RHNER ENGINE ASSY 1
4 [R8-05010000 AL CRANKCASE ASSY 1




F6 (F8,F9.8) M-+t PAGE V OF VI

EAfaf [RE1 (484)

PARTS NAME: [APPENDIX I (REPARE XIT)

¥

(—— I E—

O,




F6(F8,F9.8) ZAFH |[reviorm
FH44% [WED (B84)
PARTS NAME:  [APPENDIX I (REPARE KIT)
SN, PART WD, DESCRIPTION DESCRIPTION (1Y REMARES
$E58  [pa4e 4% EH4%ED 6 4 kit
1 [|Fs-Fe-02000002 Wt 12, 132855 OIL SEAL, DRIVE SHAFT 1
7 [F15-04000003 HHER 4 GASKET 1
3 [F8-02000004 RGeS GASKET, EXHAUST OUTER COVER | 1
4 [F8-02000007 AE LEAE UPPER SBAL, WATER PIPE 1
5 [F4-03000024 3 A GASKET 3
6 [Fs-04040002 ATHEWE 0-RING 1
7 [F8-04040004 M8 2 4 15X28K10 0IL SEAL 1
g [F8-04000005 KRB A VASHER 1
9 [F8-04000013 KEEHE SEAL 1
10 [F8-04000101 AREWE12. 152418 0IL SEAL 1
11 [F2. 6-03000009 O % HE 0-RING 1
12 [F8-04000006 HERTERS GASKET 1
13 [F8-04000008 AR AR GASKET 1
14 |F8-04000200 KRR IMPELLER 1
15 |F8-04000010 KRR [NNBR SHELL, WATER PIYP 1
16 [F8-04000007 SR OUTER PLATE 1
17 [F8-02000008 AETEHE LOVER SEAL, WATER PIPE 1




F6(F8,79.8) B4+ [mceworvm

Ehfraf [RET (S84)

PARTS NAME: | APPENDIX I (REPARE KIT)




F6(F8,F9.8) FH4FM  [pack vmor v
EWELR | RED (484)
PARTS NAMB: | APPENDIX I (REPARE KIT)
SN, PART N0, PESCRIPTION DESCRIPTION Ty REMARKS
BEEE  |Rp4% ALK D SHEAR D 3 4
1 |F15-07000017 (8L GASKET, CARBUERTOR 7
2 |F8-05000009 FEBEHHD GASKET, MANIFOLD 1
3 |6B/TM52.1-35.5K1.8 (O 35,5418 0-RING 35. 8¥1.8 1
4 |Fa-05000100 Audan CYLINDER HEAD CASKET 1
5 |rs-05030011 M3 18K35K7. 8 OIL SEAL 18K35X7.8 1
6 |F8-05000002 b L E S CYLINDER HEAD COVER GASKET | 1
T |UASO F404-35-005 [k u EEHE 0-RING 1
8 [F8-05030012 NEEAREHA 0IL PUMP GASKET 1
9 [R8-05010004 K& L5 HHE GASKET, EXHAUST COVER 1
10 [F8-00000004 R A SR GASKET ENCINE BASEMENT 1
11 [F8-05010012 [ 30xd5a8 OIL SEAL 2
12 [F8-05010005 W EEEH GASKET, THERMOSTAT 1
13 [F15-07010009 (R i e i ANODE GASEET 1
14 |F15-07010008 Ll ANODE 1
15 [oB/13452.1-13. 01,8 [ ROME13. 2x1. 8 0-RING 13, 211.8 1




	F6,F8,F9.8-BM parts catalogue_页面_01
	F6,F8,F9.8-BM parts catalogue_页面_02
	F6,F8,F9.8-BM parts catalogue_页面_03
	F6,F8,F9.8-BM parts catalogue_页面_04
	F6,F8,F9.8-BM parts catalogue_页面_05
	F6,F8,F9.8-BM parts catalogue_页面_06
	F6,F8,F9.8-BM parts catalogue_页面_07
	F6,F8,F9.8-BM parts catalogue_页面_08
	F6,F8,F9.8-BM parts catalogue_页面_09
	F6,F8,F9.8-BM parts catalogue_页面_10
	F6,F8,F9.8-BM parts catalogue_页面_11
	F6,F8,F9.8-BM parts catalogue_页面_12
	F6,F8,F9.8-BM parts catalogue_页面_13
	F6,F8,F9.8-BM parts catalogue_页面_14
	F6,F8,F9.8-BM parts catalogue_页面_15
	F6,F8,F9.8-BM parts catalogue_页面_16
	F6,F8,F9.8-BM parts catalogue_页面_17
	F6,F8,F9.8-BM parts catalogue_页面_18
	F6,F8,F9.8-BM parts catalogue_页面_19
	F6,F8,F9.8-BM parts catalogue_页面_20
	F6,F8,F9.8-BM parts catalogue_页面_21
	F6,F8,F9.8-BM parts catalogue_页面_22
	F6,F8,F9.8-BM parts catalogue_页面_23
	F6,F8,F9.8-BM parts catalogue_页面_24
	F6,F8,F9.8-BM parts catalogue_页面_25
	F6,F8,F9.8-BM parts catalogue_页面_26
	F6,F8,F9.8-BM parts catalogue_页面_27
	F6,F8,F9.8-BM parts catalogue_页面_28
	F6,F8,F9.8-BM parts catalogue_页面_29
	F6,F8,F9.8-BM parts catalogue_页面_30
	F6,F8,F9.8-BM parts catalogue_页面_31
	F6,F8,F9.8-BM parts catalogue_页面_32
	F6,F8,F9.8-BM parts catalogue_页面_33
	F6,F8,F9.8-BM parts catalogue_页面_34
	F6,F8,F9.8-BM parts catalogue_页面_35
	F6,F8,F9.8-BM parts catalogue_页面_36
	F6,F8,F9.8-BM parts catalogue_页面_37
	F6,F8,F9.8-BM parts catalogue_页面_38

